

## ANTI CANCER

Abiraterone tablets	250mg/500 mg
Axitinib tablets	1mg/5 mg
Afatinib tablets	20mg/30mg/40 mg
Azacitidine injection	100mg
Anastrazole tablets	1mg
Aprepitant capsules	125mg/80mg
Bendamustine injection	100ml
Bevacizumab injection	400 mg
Bortezomib injection	2mg/3.5mg
Cabazitaxel injection	60 mg
Capcitabine capsules	500 mg
Carboplatin injection	150/450 mg
Chlorambucil tablets	2mg
Cisplatin injection	10mg/50mg
Cyclophosphamide capsules/injection	50mg
Dacarbazine injection	200mg
Dactinomycin injection	0.5mg
Dasatinib 50mg capsules	50mg/70mg
Docetaxel injection	20/80/120 mg
Doxorubicin injection	10/50mg
Enzalutamide capsules	40mg
Epirubicin injection	10mg/50mg
Erlotinib tablets	150mg
Etoposide capsules	50mg
Everolimus capsules	5mg /10mg
Filgrastim injection	300mcg
Fludarabine injection	50mg
Flutamide tablets	250mg

Fludarabine phosphate tablets	10mg
Fulvestrant injection	250 mg
Geftinib tablets	250mg
Gemcitabine injection	1 gm/200mg
Hydroxyurea capsules	500mg
Ibrutinib capsules	140mg
Ifosfamide with mesna injection	1gm
Imatinib capsules	100/400mg
Irinotecan injection	40/100mg
Lapatinib capsules	250mg
L-Asparaginase injection	5000 i.u/10000 i.u
Lenalidomide capsules	10/25 mg
Lenvatinib capsules	4mg/10mg
Letrozole capsules	2.5mg
Leucovorin calcium capsules	15mg
Leucovorin calcium injection	50mg
Methotrexate capsule, injection	50mg
Mitomycin injection	10mg/40mg
Nab paclitaxel injection	100mg
Octreotide injection	50 mcg/100 mcg/200mcg
Onco BCG injection	40mg
Oxaliplatin injection	50/100mg
Paclitaxel injection	30/100/260/300 mg
Pegfilgrastim	6 mg

Pemetrexed injection	100mg/500 mg
Pomalidomide capsules	2mg/4mg
Rituximab injection	100/500 mg
Sorafenib capsules	200mg
Tamoxifen tablets	10mg/20mg
Tegafur +uracil capsules	100mg + 224mg
Temozolomide capsules	20mg /100mg /250 mg
Thalidomide capsules	50mg/100mg
Topotecan injection	2.5mg/4mg
Trastuzumab injection	440 mg
Vincristine injection	1mg
Vinorelbine injection	10/20/50mg
<b>Palliative Care</b>	
Amifostine injection	500mg
Ondansetron Tablets	4mg/8mg
Zoledronic acid injection	4mg
Granisetron	1mg/1ml, 3mg/3ml
Palosetron	0.5mg
Aprepitant	125/80mg
Fosaprepitant	150mg

<b>Hormones</b>	
Deflazacort tablets	6mg/30mg
Dehydroprogesterone Tablets	25mg
F S H injection/HP/Recombinant	75 iu/150iu
HMG injection/HP/Recombinant	75 iu/150iu
Human Chorionic Gonadotropin Injection	2000IU/5000IU/10000IU
Hydrocortisone Injection	100mg
Hydroxyprogesterone	250mg/500mg
Medroxyprogesterone	150mg/1ml
Nandrolene Decanoate Injection	25mg/50mg/100mg
Natural Progesterone Tablets	100mg/200mg
Natural Progesterone Injection	50mg/300mg/200mg/ 500mg
Oxandrolone Tablets	2.5mg/10mg
Vancomycin injection	500mg/1000mg
<b>Anti Retroviral</b>	
Abacavir sulfate tablets	300mg
Acyclovir injection	500mg
Acyclovir lyophilized injection	250mg
Ganciclovir capsules	500mg
Lamivudine & Zidovudine tablets	150mg +300mg
Lamivudine tablets	100mg/150mg
Ribavarin capsules	200mg
Stavudine capsules	15mg/20mg/30mg/40mg
Tenovofir Disoproxil fumarate tablets	300mg

Zidovudine tablets	100mg/250mg/300mg
Tenofovir Alafenamide	25mg
Emtricitabine + Tenofovir disoproxil fumarate	200mg + 300 mg
<b>Antianemic</b>	
Iron Sucrose Injection	50mg/2.5ml, 100mg/5 ml
<b>Anticoagulant</b>	
Heparin injection	5000 iu/10000iu/25000iu
Urokinase injection	250000i.u/500000i.u
Streptokinase injection	1500000 i.u / 750000 i.u
<b>Speciality Drugs</b>	
Glycopyrrolate plus Neostigmine Injection	Glycopyrrolate plus Neostigmine Injection
Clindamycin injection	150mg/ml
Vancomycin Injection	500 mg
Vancomycin Injection	1000 mg
Pracetamol IV	1000 mg
Iron Sucrose injection	20mg/ml
Milrinone injection	1 mg/ml
Tigecycline injection	50 mg
Heparin Injection	5000 IU
Heparin Injection	25000 IU
Haloperidol Decanoate Injection	50 MG/ML
Flumazenil Injection	0.1 mg/ml
Fluphenazine decanoate I	25mg/ml

Cefoperazone & Sulbactam Injection	1.5 gm with WFI
Ceftriaxone & Sulbactam injection	1.5 gm with WFI
Esomeprazole for injection	40 mg/vial
Bupivacaine Hydrochloride Dextrose Injection	5 mg in 80 mg
Enoxaparin Sodium Injection IP	100mg/ml
Cisatracurium Besylate Injection	2 mg/ml
Methylene Blue Inj	10mg/ml
Dopamine Hydrochloride Inj	40mg/ml
Bupivacaine Injection	5mg/ml
Noradrenaline Concentrate	IP 2 ML
Citicoline Injection	250 mg/ml
Glycopyrrolate injection	0.2mg/ml
Ascorbic Acid Injection	50% w/v
Methylprednisolone Sodium Succinate Injection	40 mg
Methylprednisolone Sodium Succinate Injection	125 mg
Methylprednisolone Sodium Succinate Injection	500 mg
Acetyl cysteine Injection	200 MG
Meropenem For Injection	1000 mg
Meropenem For Injection	500 mg
Atracurium Besylate Injection	10 mg/ml
Piperacillin and Tazobactam Injection	4.5 GM

Ulinastatin for Injection	100000 IU
Amphotericin B Injection	50 mg
Propofol Injection	1%
Trypan Blue Solution	0.06% w/v
Diclofenac Inj.	75mg/ml
Amikacin Sulphate Injection	500 mg
Levetracitam Injection	100 MG / ML , 5 ML
Vasopressin Injection	20 units/ml
Rocuronium Bromide Injection	10mg/ml
Hydrocortisone Sodium Succinate Injection	100 mg
Hydralazine tablets	25 mg
Hydrazine injection	20mg/ml
Hyaluronic acid	20mg/3ml
ACTH (CORTICOTROPIN) for Injection	60 iu
Bivalirudin for Injection	250mg
Calcitonin (Salmon) Nasal Spray	2200 iu
Calcitonin (Salmon) Injection	200iu
Desmopressin nasal spray	0.1mg
Desmopressin Injection	4mcg
Desmopressin tablet	0.1mg, 0.2mg
Exenatide Injection	5 mcg/dose, 60 doses
Exenatide Injection	10mcg/dose, 60 doses
Eptifibatide Injection	2mg

Eptifibatide Injection	0.75mg
Glucagon for Injection	1mg
Leuprorelin Injection	1mg
Octreotide acetate Injection	0.05mg
Octreotide acetate Injection	0.1mg
Terlipressin Injection	1mg
Triptorelin Injection	0.1mg
Vasopressin,(Arg-Vasopressin, Argipressin)Injection	10 iU/0.5 ml
Vasopressin,(Arg-Vasopressin, Argipressin)Injection	20 iU/1.0 ml
Adrenaline Injection	1mg
Benztropine Mesylate Injection	2mg
Buserelin Injection	1mg
Clindamycin Injection	150mg
Digoxin Injection	250mcg
Dimenhydrinate Injection	50mg
Dobutamine Injection	12.5mg, 50mg
Dopamine Hydrochloride Injection	40mg
Droperidol Injection	2.5mg
Dextrose Injection	50%w/v
Disodium EDTA Injection	150mg
Edaravone Injection	1.5mg
Flucytosine Tablets	500mg
Flupentixolnjection	20mg/40mg

Fluphenazine Decanoate Injection	25mg
Haloperidol decanoate injection	50mg/100mg
Heparin Injection	1000iu/5000iu
Hydralazine Hydrochloride Injection	20mg
Iron Sucrose Injection	20mg
Labetalol Hydrochloride Injection	100mg
Leucovorin Injection	50mg
Levetiracetam Injection	100mg
Metaraminol Bitartrate Injection	10mg
Methylcobalamin Injection	500mcg
Methylene Blue Injection	10mg
Methylergometrine maleate Injection	200mcg
Milrinone lactate Injection	1mg
Naloxone hydrochloride Injection	0.4 mg
Neostigmine Injection	0.5mg,2mg,2.5mg
Nitroglycerine Injection	5mg
Piracetam Injection	200mg
Paclitaxel (protein bound particles) for injection Suspension	100mg
Phentolamine Mesylate Injection	10mg
Suxamethonium chloride Injection	50 mg/ml
Sodium Valproate Injection	100mg/ml